M/S. ARCELORMITTAL NIPPON STEEL
AM/NS INDIA LIMITED

INDIA

EIA Report for Expansion of Integrated Steel Plant
from 9.6 to 15.6 MTPA (Liquid Steel) Located at
Hazira Village in Surat District, Gujarat

AUGUST 2022

Kadam

Environmental Consultants
www.kadamenviro.com

f,/(

Environment for Development

E: kadamenviro@kadamenviro.com; T:+91-265-6131000

ACCREDITATION DETAILS

NABET Certificate No. NABET/EIA/1922/RA 0138, Issued on 05-08-2019, Valid up to 25-05-2022.

NABET Certificate No. NABET/EIA/2023/SA 0164, Issued on 19.04.2022 Valid up to 19.03.2023.

Monitoring Period: 12 weeks March to May 2021 and 1 month additional from 23" Nov 2021 to 26" Dec 2021

Environmental Laboratary: Kadam Environmental Consultants
[...]
absorbed heat will be subsequently utilized for the generation of high-pressure steam in the waste heat
boiler. The inert circulating gas will get heated during its contact with hot coke and enter waste heat boiler
through a dust catching bunker, where coarse dust will be separated from the gas. The hot gas will be sent to
the waste heat boiler, where high-pressure steam is generated utilising the sensible heat of hot gases. The
cooled gas will be re-circulated to the cooling chamber after removing fine dust in cyclones.

Dust Extraction system is provided in the coke de-dusting unit (CDU). The system comprises of dust
extraction air blasting unit, suction hoods on the coke de-dusting chute, ducting network, electrically operated
dampers, bag filter unit, centrifugal fans, stack electrics & control. One spark arrestor & one multi-cyclone are
provided in the ducting network at the inlet side of distribution chamber of bag filter unit. Spark arrestor
prevents smoldering particle from entering into bag filter while cyclone separator collects coarser coke
particles thereby preventing them from entering into bag filter. Bag filter unit consists of distribution chamber,
filtering chamber with filter bags & fitting for the bags, outlet chamber, dust collection hopper with rotary air
lock valves & dust storage cum disposal hopper with rack & pinion gate and disposal chute, structural stair
case and platform, timers etc.

While running the CDU, air blasting unit fan sucks ambient air through air intake louver & transition piece and
blast/supply the air into the CDU through the ducting network. The dust disposal from spark arrestor cum
multi-cyclone and bag filter, is through discharge into a central pneumatic system (through dust storage
hopper).

Advantages of CDQ

Effect on energy saving. Sensible heat of red hot coke is recovered as steam which can be utilized for
electric power generation and as other heat source.

Effect of reduction of carbon dioxide emission. Practically no carbon dioxide is emitted during power
generation.

Reduction of dust emission compared with wet quenching, environment of steel works improved due to non-
emission of quenching steam with toxic gases from coke ovens and non-emission of dust particles from coke
whereas.

Increase in coke strength compared to wet quenching. Environment of plant is improved due to non-
emission of quenching steam with toxic gases from coke ovens and non-emission of dust particles from coke
wharfs.

The absence of moisture in the product coke. Along with its enhanced strength, contributes to the stable
operation of the blast furnace.

Coke Handling Facilities

The hot coke pushed out from the ovens will be collected by a hot coke car and will be taken to CDQ stations
for quenching or to the modified wet quenching stations. CDQ units will be used for normal operation for coke
quenching for all the batteries, whereas modified wet quenching will be followed only during the annual

KADAM ENVIRONMENTAL CONSULTANTS | JuLY 2022 128



M/s. ARCELORMITTAL NIPPON STEEL INDIA ~ EIA REPORT FOR EXPANSION OF INTEGRATED
LIMITED STEEL PLANT FROM 9.6 TO 15.6 MTPA PROJECT DESCRIPTION

shutdown of the CDQ boilers and auxiliaries. The wet quenched coke will be dumped on to the coke wharf for
drying. The dried coke from the wharf or the discharge of CDQ shall first be screened through 80 mm
screens. (+)80 mm will be passed through a coke cutter. From the cutting station, coke will be sent to the
blast furnace stock houses coke for sorting different coke sizes of hard coke [(-)80 mm (+)35 mm], nut coke
[(+)15 mm (-)35 mm] and breeze [(-)15 mm]. The excess coke will be sent to storage yard.

Coke Oven By-product Plant

The by-product plant facilities will be planned for the production of clean Coke Oven Gas (COG) for use as
plant fuel, as well as crude tar, naphthalene, and elemental sulphur. The following units will be provided in
the by-product plant for the cleaning of COG to the required degree and recovery of crude tar and sulphur:

Gas cooling and tar liquor condensation section
Combined ammonia and hydrogen sulphide scrubbing
De-acidifier and ammonia stripper unit

Sulphur recovery unit

Naphthalene recovery unit

Gas holder

Gas Cooling and Tar-Liquor Condensation Section:

Crude COG evolved during carbonization of coal in the ovens will be collected in the gas collecting main,
where it will be cooled with direct spray of ammonia liquor. Crude COG from the gas collecting main will be
sucked by exhausters through primary gas coolers and electrostatic tar precipitators. Crude COG after the
down-comers will be cooled to a temperature of about 21°C in indirect, cross tube type primary gas coolers in
two stages; in the upper stage with circulating cooling water and in the lower stage with circulating chilled
water. The primary gas coolers will be provided with requisite extra capacity in the upper part (cooling water
zone) to take care of probable fluctuations in temperature of crude gas. Coke oven gas after being cooled in
the primary gas coolers will enter electrostatic tar precipitators (ETP) for separation of tar mist from the coke
oven gas. The coke oven gas exhausters will be electric motor driven and will be provided with required
lubrication, safety, idling, and suction condition control arrangement. Tar and liquor condensed in the crude
gas pipelines, primary gas coolers, ETPs and exhausters will be processed in the tar-liquor condensation unit.
This will consist of decanting tanks with thick tar/ammonia liquor separators, tar centrifuges, condensate pit
tanks, flushing liquor pumps, condensate pumps etc. Separated tar will be transferred to the oil depot. Liquor
will be transferred by flushing liquor pumps to the gas collecting main for cooling of gas. Excess liquor from
tar ammonia liquor separating tank will be taken to a separating tank for separation of heavy oil from it and
will be finally pumped out with excess liquor pump to the filtering system.

Combined Ammonia-Hydrogen Sulphide Removal Unit

Coke oven gas from exhauster will be first fed into final cooling stage at lower part of hydrogen sulphide
scrubber. Coke oven gas after final cooling will be cleaned in respect of ammonia and hydrogen sulphide by
scrubbing with soft water and circulating stripped liquor Coke oven gas leaving the exhauster will be admitted
to H2S scrubbers. The lower section of H2S scrubbers will be designed for final cooling to remove the
compression energy of the exhauster. Scrubbing of H2S will be carried out by enriched ammonia liquor and
de-acidified water. Soda lime solution will be used at the final stage of the H2S scrubber. Carbon di-oxide,
hydrogen cyanide and ammonia present in the gas will also be scrubbed during the same operation. After
H2S scrubbing, the gas will be taken to ammonia scrubber. The ammonia will be removed from coke oven
gas by scrubbing with cooled stripped liquor from ammonia still. Soft water and excess ammonia liquor will be
admitted at the top and bottom stages of ammonia scrubbers respectively. A combined ammonia and H2S

KADAM ENVIRONMENTAL CONSULTANTS | JuLY 2022 129



M/s. ARCELORMITTAL NIPPON STEEL INDIA ~ EIA REPORT FOR EXPANSION OF INTEGRATED
LIMITED STEEL PLANT FROM 9.6 TO 15.6 MTPA PROJECT DESCRIPTION

scrubber will also be installed as stand-by, in order to achieve un-interrupted operation. The enriched liquor
from H2S scrubber containing ammonia, H2S, carbon-dioxide and HCN will be stripped in the de-acidifier. A
portion of ammonia vapor will also be admitted to the de-acidifier. A portion of de-acidifier liquor will be
treated in ammonia still for stripping of ammonia. The vapor leaving the de-acidifier will contain ammonia,
H2S, carbon-dioxide and HCN along with water vapor. For cooling of stripped liquor, inter stage circulation
and suitable heat recovery tubular heat exchangers have been considered. The circulation of liquors will be
achieved through pumps.

Sulphur Recovery Unit

The vapours from the top of the de-acidifier containing ammonia, hydrogen sulphide, water vapour, hydrogen
cyanide and carbon dioxide etc. will be fed into the sulphur recovery plant for destruction of ammonia and
production of sulphur. In the reactor, the acid gas will be brought into contact with the required quantity of
air. Secondary air will also be added at the lower part of the reactor. Suitable temperature will be maintained
in the reactor. The heat generated in the reactor will be utilized for generation of steam in the heat recovery
boiler. Most of the heat required for the reaction will be generated by partial burning of hydrogen sulphide.
The ammonia and hydrogen cyanide present in the acid gas is decomposed into hydrogen, nitrogen and
carbon monoxide by catalytic cracking. The Claus conversion will be continued by the catalytic method in the
Claus reactor. Claus reactor will be followed by a sulphur condenser and separator where sulphur will be
removed from the process gas. Low pressure steam will be produced in the sulphur condenser. The molten
sulphur will then be fed to the solidification plant for the production of sulphur pellets. The sulphur produced
by this process will be of high purity (99.5 percent). The tail gas from the reactor will be introduced to the
coke oven gas in the suction main. The sulphur pellets will be packed and finally transported out by truck.

Naphthalene Scrubbing and Naphthalene Distillation Section

Naphthalene scrubbing from coke oven gas will be carried out after removal of ammonia and hydrogen
sulphide. Naphthalene scrubbing will be carried out by using petroleum-based wash oil. A small portion of the
oil will be continuously withdrawn from the system in order to restrict the naphthalene build-up in the re-
irculating oil. Rich oil withdrawn from circulation will be regenerated in naphthalene stripping columns. Heavy
sludge / Spent wash oil removed from the unit will be taken to spent oil tank for either mixing with tar or for
outside disposal. Naphthalene strippers will be provided. The regenerated oil along with make-up oil will be
introduced to the oil circulating system. The naphthalene fraction recovered will be mixed with crude tar.

The clean coke oven gas, after naphthalene removal, will be fed to the coke oven gas holders.

Separate storage for crude tar, wash oail, caustic soda and spent wash oil will be provided. Suitable facilities
for loading of crude tar and spent wash oil in to road tankers will be provided.

Biological Oxidation & De-phenolisation (BOD) Plant

The BOD Plant is a facility to be used for treatment of phenol cyanide containing waste water from Coke
Ovens and By-product Plant, by using a process of A/A/O (Anaerobic, Anoxic, Oxic) and double membrane.
During degradation of NH3-N in the coking waste water, other pollutants such as COD can also be degraded.
The waste water goes through secondary sedimentation tank into biochemical treatment, which mainly
includes mixing and reacting tank, and coagulation sedimentation tank. The effluent after coagulation
sedimentation can be discharged out. The capacity of the BOD Plants shall be 275 m3/hour and 137 m3/hour.

Basic Principle of BOD Plant are;

Physical Treatment
Chemical Treatment

KADAM ENVIRONMENTAL CONSULTANTS | JuLY 2022 130



M/S. ARCELORMITTAL NIPPON STEEL INDIA ~ EIA REPORT FOR EXPANSION OF INTEGRATED
LIMITED STEEL PLANT FROM 9.6 TO 15.6 MTPA PROJECT DESCRIPTION

Biological Treatment

(Three Stage Biological System — 1st Stage Activated Sludge Process, Followed by Nitrification and De-
Nitrification Processes)

Effluents generated from Coke oven and By-Product Plant contains pollutants such as Ammonia, phenol, Tar
& Qil, cyanide etc. Main function of BOD Plant is to remove tar and oils by physical and chemical systems and
subsequent biological degradation of Phenols, Ammonia and cyanide.

Initially effluents are received in tar & oil separation tank. The capacity of the tank is suitable for one hour
detention period. The effluent collected in this collection sump pumped to subsequent tar-oil separator. Tar-
oil separator unit is provided with skimming facilities. From this unit effluents flow by gravity to equalization
tank.

The equalization tank capacity with residence time of 24 hours for designed flow of 275 m3/Hr. The
equalization tank consists of three compartments, two compartments each having six hours holding while the
third compartment having twelve hours holding capacity. The equalization tank is provided with necessary
tar/oil skimming arrangement, and epoxy painting in the inside faces of each compartment. From the
equalization tank effluents are pumped to dissolve air floatation unit for removal of emulsified oils. This unit
consists of recirculation pump, air compressor and all other required accessories. A skimmed tar & oil sump is
also provided for collection and storage of skimmed tar & oil.

Since the skimmed tar & oil contains major portion as water, this skimmed tar & oil is pumped to slop oil tank
for separation of water & tar / oil. In the slop oil tank skimmed tar & oil allowed to remain for few days for
separation of tar and oil. Tar/oil floating on the top surface is taken out through tapping connection provided
for this and sent for secondary use. Water from the bottom of the tank taken out and sent back to the
treatment plant.

From the dissolved air flotation unit effluents flow by gravity to pH adjustment tank. Alkali is added to raise
the pH around 11. This tank is provided with agitator and pH indicating instrument. pH adjusted effluents are
pumped to ammonia stripping tower. Stripping of ammonia is carried out in an ammonia stripping tower. The
tower is of induced draft cross flow type and provided with suitable packing, effluent distribution piping,
collection basin, adequate capacity aeration fan and all other accessories.

The ammonia stripped effluents from collecting basin sent to ammonia fixing cum pH adjustment tank. The
residual free ammonia is fixed and pH is brought down to neutral pH by addition of sulphuric acid. The tank is
provided with agitator and pH indicating instrument. Effluents form ammonia fixing tank are pumped to 1st
stage aeration tank i.e. aeration tank-I. The aeration tank- I is aerated along with the return sludge by
mechanical surface aerator. The tank is made of RCC and necessary arrangements are provided in the tank
for receiving the return sludge and required nutrients.

The effluents from aeration tank-I flow to settling tank-I where solid particles are settled out. Overflow from
settling tank-I flow to aeration tank-II whereas the underflow is taken to sludge sump-I. The settling tank is
of RCC construction and provided with necessary scrapping arrangement, overflow weir, inlet and sludge
outlet pipes, constant bleed arrangement and all other accessories required. From the sludge sump-I sludge
is recirculated to aeration tank 1 and excess sludge is disposed to sludge thickener inlet.

The aeration tank-II is used as 2nd stage of the activated sludge process. The tank consists of aerators and
other facilities for receiving the return sludge and required magnesium carbonate solution. Bacterial culture
tanks provided at the platform of aeration tanks.

Effluents from aeration tank-II flow to settling tank-II. The settling tank-II is similar to settling tank-I.
Facilities for collecting settled sludge from settling tank-II and pumping it to aeration tank-II & sludge

KADAM ENVIRONMENTAL CONSULTANTS | JuLY 2022 131



M/s. ARCELORMITTAL NIPPON STEEL INDIA ~ EIA REPORT FOR EXPANSION OF INTEGRATED

LIMITED STEEL PLANT FROM 9.6 TO 15.6 MTPA PROJECT DESCRIPTION

thickener inlet, sump is provided. The nitrified effluents from aeration tank-1II flow to nitrification tank. The
tank is operated under anaerobic condition. Requisite quantity of methanol is added as carbon source.
Effluents from denitrification tank flow to settling tank-III. The settling tank-III is similar to settling tank-I.
Similar facilities for collecting settled sludge from settling tank-III and pumping it to sludge thickener inlet,